SEPTEMBER 18, 2023

BITS Pilani K K Birla Goa

Campus
Authored by: EEG Committee S i e
BITS Pilani

K K Birla Goa Campus




A Approved Committee 5
B Objectives 6
C Process followed 7
D 3 Verticals 8
E Profile of the Committee & Invitee Members 8
F Campus Profile 11
G Facilities: Built-up Area 12
H Faculty & Non-Teaching Staff Housing 13
I Students Housing 13
|
1 ENERGY 14
1.1 Energy Sources 15
1.2  Electrical Supply and Infrastructure 16
1.3 Electrical Distribution Network 17
1.4  Electricity Tariff Applicable 18
1.5  Electricity Bill 19
1.6  Load Curve 23
1.7  Electricity Consumption 25
1.8 Diesel Consumption 28

Preventive Measures
1.9 (a) Thermal Imaging 29
(b) Harmonic Analysis

1.10 Energy Efficiency Improvement Initiatives 34
[...]
transferred to the overhead tank (capacity 1.5 Lakhs Liter). Subsequently water from the overhead tank
is distributed to old quarters A, B, C, D E & F types, main academic building and old hostels, AH1 to AH9
and CH1 to CH7.

Water from one storage tank is also transferred to various tanks in utility-1 and utility-1l sections.
Further from the utility section-I the water is distributed to new hostels: DH1, DH2, DH3, DH4, DH5 &
DH6 and new academic block D. From the utility-1l section the water is distributed to new faculty

quarters (Towers) A, B, Cand PhD married hostel.

Each utility section consists of domestic, flush and irrigation tanks.

Energy Environment Green 54 | Page



Sump Tark No 1

B 6PS Map Camera < % K GPS Map Camera
Vasco da Gama, Goa, India

Sump—Tank (Capacity: 4.5 L Liter) Sump Tank-II (Capacity: 4.5 L Liter) Sump Tank-lll (Capacity: 4.5 L Liter)

. B 6PS Map Camera
Chicalim, Goa, India
Unnamed Road, Pilani, Chicalim, Goa 403710, India
Lat 15.392653°
Long 73.88f
Googl‘eyj g 2007123 04:09 PM GMT 406:30

Overhead Tank (Capacity: 1.5 L Liter)

Ilrrigation Tank

Domestic Tanks 10 e s 2 [ B iy V4 I

Utildity T - wFlué’ﬁ _‘&rank
10 e I e sy SRl

Kl GPS Map Camera

Kl GPS Map Camera

Bl GPS Map Camera

icalim, Goa 403710, India 03710, India

Domestic Tank Utility—I Flush Tank Utility—l

Energy Environment Green 55| Page



e ghaats o . Tank

e gt v T 1

Flusli Tank

] ity LT

b

nnnnnnn

Google

Domestic Tank Utility—II

Following Table shows summary of capacity of various Tanks

Old residence quarters and

Overhead Tank 1.50 Near 33 kVA PWD
old hostels
Storage Tank-I 4.50 Near F Type PWD Old and new residences
Quarters and hostels
Storage Tank-lI 450 Near F Type PWD Old and new residences
Quarters and hostels
Storage Tank-lll 4.50 Near F Type PWD Old and new residences
Quarters and hostels
RIS TE 2.60 Behind PCC-2 PWD
Utility—I
Flush Tank For DH Hostels and
o 1.30 Behind PCC-2 STP new academic block
Utility—I
(D) area
Irrigation Tank 1.00 Behind PCC-2 STP
Utility—I
Domestic Tank Opposite to B3
Utility—II L2 Tower Paiie
FIu.s.h Tank 0.66 Opposite to B3 PWD New re5|d_ences and
Utility—lI Tower Gardening area
Irrigation Tank 0.97 Opposite to B3 PWD

Utility—II

Tower

Energy Environment Green

56| Page



2.2 Consumption of Water

Fresh water is primarily used for drinking in residences and hostels. It is allso used for academic
laboratories, AC plant, laundry, mess cooking’s, domestic purpose and vendor outlets. The
consumption patterns of fresh water for last 3 years is provided in the graph below.

Water Consumption Lakh Liter

Aug Sep Oct Nov Dec Jan Feb Mar Apr May Jun

W AY:2020-21| 110.4 102 1104 1079 @ 113.1 1225 1125 1334 | 123.4 1237 103.7 97.8
WAY:2021-22 119.38 139.06 133.58 230.54 103.5 158.6 182.06 236.58 227.26 260.86 174.8 165.9
W AY:2022-23 1919 | 180.28 174.47 | 280 280 | 204.18 289.7 | 299.8 342.81 | 273.8 2405 205.4

400

350

300

25

o

20

o

15

Lakh Liter

10

o

5

o

0
Jul

The Total water consumption details in various areas like residence quarters, students hostels &
messes, AC plant and miscellaneous are provided in Table 2 and Figure 6. The total water consumption
in students’ hostels is provided in Table below.

Residence Quarters 2.19 429 Quarters | ~510 LPD per Family
Hostels 5.51 22 Hostels | ~125 LPD per Student
Students’ Mess 1.10 3 Messes | ~3,666 LPD per Mess
A.C Plant 0.20 650 TR Central AC Plant
Miscellaneous 0.90 SAC, VGH, Snacks and other food
outlets
STP water is used for flushing in D
Lo < Hostels and New academic block

Energy Environment Green 57| Page



A.C Plant, 0.2

Miscellaneo
us, 0.9 Residence Quarters,
2.19

Water (PWD + STP) consumption Lakh Liter per Day (Total 9.9 L per Day)

Following Table shows hostel-wise water consumption in students’ hostels considering ~125 LPD per

student.

# Hostel Rooms ‘ Capacity ‘ No of Students Water Consumption (Liter)
AH1 186 184 176 22000
AH2 186 184 178 22250
AH3 186 184 178 22250
AH4 186 184 176 22000
AH5 186 185 175 21875
AH6 186 184 179 22375
AH7 186 185 177 22125
AH8 186 185 178 22250
AH9 214 214 212 26500
CH1 247 245 233 29125
CH2 122 121 102 12750
CH3 122 121 114 14250
CH4 247 245 236 29500

CH5/6 242 239 228 28500
CH7 75 150 135 16875
DH1 100 200 190 23750
DH2 100 200 196 24500
DH3 100 200 196 24500
DH4 100 200 196 24500
DH5 319 319 162 20250
DH6 206 206 183 22875
Total 3682 4134 3800 475000

Energy Environment Green 58| Page



Tank capacity per No.of  Domestic tank water  Flush water tank

Hostel Total water capacity
shaft shafts capacity capacity
CH-1 4000 5 NA NA 20000
CH-2 4000 4 NA NA 16000
CH-3 4000 4 NA NA 16000
CH-4 4000 5 NA NA 20000
CH-5 4000 5 NA NA 20000
CH-6 4000 2 NA NA 8000
CH-7 NA NA 20500 10500 31000
AH-1 4000 4 NA NA 16000
AH-2 4000 4 NA NA 16000
AH-3 4000 4 NA NA 16000
AH-4 4000 4 NA NA 16000
AH-5 4000 4 NA NA 16000
AH-6 4000 4 NA NA 16000
AH-7 4000 4 NA NA 16000
AH-8 4000 4 NA NA 16000
AH-9 NA NA 31100 8000 39100
DH-1 NA NA 18000 9000 27000
DH-2 NA NA 18000 9000 27000
DH-3 NA NA 18000 9000 27000
DH-4 NA NA 18000 9000 27000
DH-5 NA NA 30500 1500 32000
DH-6 NA NA 21500 13200 34700

Energy Environment Green 59| Page



2.3 Water Saving Techniques and Checks

= Water level controller valves are installed both the utility sections, across the DH hostels and
the new faculty housings for preventing overflows.

= For continuous monitoring of discharge pressure, hydropneumatics systems, in various tanks of
Utility-l and utility-Il sections, are installed.

= Water faucets are installed at all wash basins across the academic building and new students’
hostels. The same is proposed for the old hostels.

= Frequents rounds by Maintenance assistants during pumping and normal water supply helps in
identifying the water leakages and water pressure drop.

= Main building and other areas are manned 24x7 by the securities staff and any water wastage
is reported to the concerned authorities.

= Drip irrigation and sprinkler systems for watering the plants / gardens is implemented across
the campus.

= Awareness about water savings and environmental protection is being created among the
community of the campus by circulating e-mails to the all-campus residents, by organizing the

workshops and celebrating environment day.

Energy Environment Green 60| Page



2.4 Generation of Wastewater

Total wastewater generated is around 90% of the water consumed. The major sources of wastewaters
are sewage from residence quarters, hostels, hostel messes and vendor outlets. All the generated
wastewater is treated in sewage treatment plant (STP) located behind the main academic building. The

capacity of the STP is 900 KLD. Below photos show of equalization tank of treatment plant.

The sewage treatment plant is working on the principle of the sequential batch reactor (SBR)
technology. The SBR process is a modified activated sludge process that uses aerobic microorganisms
to eliminate the organic pollutants contained in wastewater. The SBR process works in sequences of
batch processes scientifically designed to overcome problems associated with old-fashioned
continuous processes. SBR can be operated in 2 to 4 cycles per day, depending on the quantity of
wastewater present, making it advantageous in tolerating flow rate variations.

SBR tank system

Energy Environment Green 61| Page



2.5 Water Treatment Process

The SBR process as shown below is completed in four parts namely, filling or charging, react or aeration,

settling and decanting.

INFLUENT

-

v

EFFLUENT
SBR process flow diagram

1. Charging: From the collection tank the water is fed to the SBR tank through the feed pumps
and aeration remains continue with the Twin lob air blowers. This phase is called charging.

2. Aeration: The actual biological cleaning by microorganisms now takes place in the SBR
tank. Short aeration and rest phases alternate in a controlled cleaning process. The so-called
activated sludge can now develop with millions of microorganisms and clean the water
thoroughly.

3. Settling: Thisis also called rest phase. After aeration rest phase follows, during this the live
sludge sinks to the bottom of the system. This allows a clarified water zone to form at the top
of the SBR tank.

4. Decanting: During decant phase, the water from the SBR tank (not more than 60% of the
surface water) is transferred to the decant tank for further treatment in the various filters.

A typical block diagram for the campus SBR system is shown below

Energy Environment Green 62| Page



Ultra filtration

uniti
i T8 - U

Equalization / Collection tank D K
ecant tan Activated charcoal filter

Sand l

Filter de tank
filter
)

Final treated water
tank (Chlorination)

Raw sewage W
Inlet 4 /

T To sludge l
Bar screen bed 4 Filter feed UF feed
Sludge pump pump
@ transfer
T P Decant
Ultra filtered water to Flush,
Air blower pumps

Gardening and cleaning «———

Hydropneumatics
Pumps

SBR Technology Water treatment Process

After completion of the sequential batch reactor process the Decant water is pumped through the sand
and activated charcoal filters and post filtration the water is received in the filter feed tank. A sand
filter is one of the important parts of any water filtration system. A combination of sand is used with
different particle sizes. The sand filter size will depend on the flow rate of the liquid. Sand filters are
usually placed in starting of the water filtration process, and are followed by activated carbon filters.

Activated carbon filters play a very crucial role in the process of water purification. The Carbon filters
remove chlorine, volatile organic compounds, odors, and unpleasant tastes from water. They contain
activated carbon as the filter media which is extremely porous and have a large surface area. Impurities
get absorbed into the activated carbon upon passing through; heavy metals are removed once they
come in contact with this filter material. Much cleaner water leaves the activated charcoal filters.

VX 2

Sand and activated charcoal Saﬂnd and activate carcoal
Filter No. 1 Filter No. 2

Energy Environment Green 63| Page



Further the filtered water is collected in the filter tank which is again pumped through the Ultra
filtration unit before receiving in the final treated water tank. The ultra-filtration completely performs
the removal of micro granular particles, germs and pathogenic microbes.

The ultrafiltration membranes installed at sewage treatment plant is shown in the below photograph.

oee |

Ultrafiltration Membrane Unit

After the ultrafiltration water is received in the final treated water tank. From here hydropneumatics
system is fitted to transfer the water to Utility 1& 2 for flushing and gardening purposes. From utilities
water is supplied to the gardens by the gardening system through various outlet taps water is drawn

for the gardening purposes.

The detail analysis of treated water is done every month and parameters analyzed are the BOD, COD,
TSS, pH, TDS, Qil and Grease. The treated water quality complies all the guidelines of Goa State
Pollution Control Board (GSPCB). The detail report on water quality analysis of treated water is shown

below.

Energy Environment Green 64| Page



2.6 Test Reports

o

GADARK LAB PVT. LTD.

INDUSTRIAL ANALYSTS & CONSULTANTS
LAB.: H-54, Additional M.1.D.C. Kudal, Taluka - Kudal, District - Sindhudurg - 416 525.
Tel. : (02362) 223519 « E-mail : info@gadark in » Website : www.gadark in

GADARK OFF.: 15, Hindustan Kohinoor Industrial Complex, L.B.S. Marg, Vikhroli (West), Mumbai - 83.
Tel.: (022) 2577 7069 / 2577 7070 / 2085 0091 » +91 93213 12367

TEST REPORT

Doc.No: GLPL/QF/7.8/01

Test Report No. GWIE/23/06095 T.R. Date: 19/06/2023

M/s. BIRLA INSTITUTE OF TECHNOLOGY & SCIENCE
Customer Name and | SUREY NO. 189/1 (PLOT P4), 189/1 (PLOT P2), 190/1, 191/1,2 & 3,192/1, 19311,

Address 229/1, 230/1,232/1,233/1, 234/1, 2 & 3, 235/1 & 3, 241/1 & 243/1 SANCOALE,
MORMUGOA, GOA

Letter Ref/Date As per Dated 14/06/2023

Lab Reference No. GWIE/23/06095 Page No. 10of1

Sampling Done On 14/06/2023 Sample Received on | 14/06/2023

Sample Collected By | Mr.Shirishkumar Rane Analysis Period 14/06/2023 To 19/06/2023

Sample Description | STP Outlet Water Sample, 2000 ml in Plastic Bottie + Glass Bottle

ANALYSIS REPORTS:

Parameters Units Test Result | *Limits Methods

pH - 7.13 55To 9.0 | APHA (23" Edition) 4500 H*
COoD mg/itr 36 <50.00 | APHA (23 Edition) 5220 B
BOD 3 days 27°C mg/itr 7.65 <10.00 | IS 3025 (Part 44) : 1993
Total Suspended Solids at 105°C | mg/itr 11 <20.00 | APHA (23" Edition) 2540 D
Oil & Grease mg/itr <0.1 <10.00 | APHA (23" Edition) 5520 B

*Limits : As per GSPCB Consent No. 12/2022-PCB/1183593/R0009188

End
For GADARK LAB PVT. LTD.
S AL—
AUTHORISED SIGNATORY M“ffdﬂ
[SANTOSH V. ZULPE] CHECKED BY

Note:

1. Results relate only to the sample/s tested, only in case of samples submitted by customer & not drawn by GLPL.
2. Test Report shall not be reproduced except in full, without written approval of the laboratory.

3. Samples will be preserved for a period 15 days from the delivery of Test Report.

4. Customer compiaint register is available at laboratory.

5. Calibration details of the equipments used in monitoring and/or analysis Is back side of analysis report.

Report on water quality analysis of treated water for June 2023

Energy Environment Green 65| Page



GADARK LAB PVT. LTD.

INDUSTRIAL ANALYSTS & CONSULTANTS

LAB.: H-54, Additional M.1.D.C. Kudal, Taluka - Kudal, District - Sindhudurg - 416 525.

Tel. : (02362) 223519 » E-mail : info@gadark.in « Website : wwa.gadark.in

OFF.: 15, Hindustan Kohinoor Industrial Complex, L.B.S. Marg, Vikhroll (West), Mumbai - 83.
Tel.: (022) 2577 7069 / 2577 7070 / 2085 0091 » +91 93213 12367
Doc.No: GLPL/QF/7.8/01
Test Report No. GWIE/23/06096 T.R. Date: 19/06/2023

Customer Name and
Address

M/s. BIRLA INSTITUTE OF TECHNOLOGY & SCIENCE
SUREY NO. 189/1 (PLOT P4), 189/1 (PLOT P2), 190/1, 191/1,2 & 3,192/1, 1931,
229/1, 230/1,232/1,233/1, 234/1, 2 & 3, 235/1 & 3, 241/1 & 243/1 SANCOALE,

MORMUGOA, GOA

Letter Ref/Date As per Dated 14/06/2023

Lab Reference No. GW/E/23/06096 Page No. 10of1

Sampling Done On 14/06/2023 Sample Received on | 14/06/2023

Sample Collected By | Mr.Shirishkumar Rane Analysis Period 14/06/2023 To 19/06/2023

Sample Description

STP Inlet Water Sample, 2000 ml in Plastic Bottle + Glass Bottle

ANALYSIS REPORTS:
Parameters Units Test Result Methods
pH - 7.35 APHA (23 Edition) 4500 H*
COD mg/itr 432 APHA (23 Edition) 5220 B
BOD 3 days 27°C mg/ltr 149.85 IS 3025 (Part 44) : 1993
Total Suspended Solids at 105°C mg/itr 126 APHA (23" Edition) 2540 D
Oil & Grease mgl/itr 9.8 APHA (23 Edition) 5520 B
End
For GADARK LAB PVT. LTD.
&l
AUTHORISED SIGNATORY a}b"
[SANTOSH V. ZULPE] CHECKED BY

Note:

1. Results relate only to the sample/s tested, only in case of samples submitted by customer & not drawn by GLPL.,
2. Test Report shall not be reproduced except in full, without written approval of the laboratory.

3. Samples will be preserved for a period 15 days from the delivery of Test Report.
4. Customer complaint register is available at laboratory.

5. Calibration details of the equipments used in menitoring and/or analysis is back side of analysis report.

Report on STP inlet water quality analysis for June 2023

Energy Environment Green

66 | Page




GADARK LAB PVT. LTD.

INDUSTRIAL ANALYSTS & CONSULTANTS
LAB.: H-54, Addilional M.1.D.C. Kudal, Taluka - Kudal, District - Sindhudurg - 416 525.
Tel. : (02362) 223519 « E-mall : info@gadark.in » Website : www.gadark.in

OFF.: 15, Hindustan Kohinoor Industrial Complex, L.B.S. Marg, Vikhroli (West), Mumbai - 83.
GADAR .
Tel.: (022) 2577 7069 / 2577 7070 / 2085 0091 « +91 93213 12367

TEST REPORT

Doc.No: GLPL/QF/7.8/01

Test Report No. GWIE/23/06087 T.R. Date: 19/06/2023

M/s. BIRLA INSTITUTE OF TECHNOLOGY & SCIENCE
Customer Name and | SUREY NO. 189/1 (PLOT P4), 189/1 (PLOT P2), 190/1, 191/1,2 & 3,192/1, 193/1,

Address 229/1, 230/1,232/1,233/1, 234/1, 2 & 3, 235/1 & 3, 241/1 & 243/1 SANCOALE,